FINAL ENVIRONMENTAL IMPACT REPORT
STATE CLEARINGHOUSE NO. 2017091011

RIALTO BIOENERGY FACILITY PROJECT
CITY OF RIALTO
SAN BERNARDINO COUNTY, CALIFORNIA

Trinity Consultants, Inc.

February 2018



THIS PAGE INTENTIONALLY LEFT BLANK



FINAL ENVIRONMENTAL IMPACT REPORT
STATE CLEARINGHOUSE NO. 2017091011

RIALTO BIOENERGY FACILITY PROJECT
CITY OF RIALTO
SAN BERNARDINO COUNTY, CALIFORNIA

Prepared for:
City of Rialto
Development Services Department Planning Division
150 S. Palm Avenue Rialto, California 92376
Contact: Daniel Casey, Associate Planner (909) 820-2535
Prepared by:
Trinity Consultants, Inc.
20 Corporate Drive, Ste 200
Irvine, CA 92606

Trinity Project Number 170506.0078

February 2018
[...]
treatment facilities will be trucked to the site and unloaded into receiving bins containing live bottom screws.
From the receiving bins, both the wet fraction and dewatered sludge will be pumped to storage silos.

Liguid food waste is limited to expired organic food sauces or other similar waste food productions including
sodas, fats, oils and grease, and food manufacturing wash down. The biosolids that will be received will be
previously dewatered.

3.5.2.2 Processing

From the storage silo, the wet fraction will be polished to remove any remaining contaminants in a two-
stage process. The first stage uses a dynamic cyclone to remove floatable contaminants, such as large
plastics and fibers, from the stream. These removed contaminants will be disposed of at the local municipal
landfill through weekly waste hauler trips.

In the second stage of the process, after floatables are removed, the wet fraction stream would be pumped
to a hydrocyclone, or equivalent technology, to remove grit including sand, dirt, rocks, and broken glass
prior to entering the digester. This separated grit will be cleaned and picked up by a waste hauler to be
disposed of at a Construction and Demolition (C&D) landfill or recycled.

Section 3.0 Errata to Draft EIR 3-3



Rialto Bioenergy Facility Project
Final Environmental Impact Report

If there is not sufficient wet fraction, the facility has the capability of receiving liquid food wastes for treatment
in the anaerobic digesters. The liquid waste receiving process will consist of a screen and conditioning skid
to remove contaminants that might be in the liquid waste. There will be a storage tank onsite to meter the
food material directly into the digesters.

3.5.2.3 Digestion

Two 3.5 million gallon water level anaerobic digester tanks will perform the controlled anaerobic digestion
of the wet fraction and pyrolysis oil. The tanks will be constructed of either concrete or steel. Wet fraction
loaded to the digesters will be converted into biogas. In addition to the biogas produced in the digesters,
the plant may receive biogas from the Rialto WWTP that is currently flared with no beneficial reuse. Primary
use of the biogas is for renewable energy production. The two digesters will have a total of three emergency
flares to be used during plant start-up, power loss, or other unplanned interruptions to safely dispose of the
biogas.

3.5.2.4 Biogas Conditioning

From the digesters, biogas will undergo conditioning to remove contaminants to meet the requirements of
all applicable equipment specifications, air permits, and pipeline injection requirements. Hydrogen sulfide
(H2S) removal will occur in two caustic scrubbers (or equivalent technology) to reduce H2S content for
applications downstream. The caustic scrubbers will use biological regeneration of the caustic to minimize
chemical consumption. Biogas will then be directed into the gas conditioning system for the combined heat
and power cogeneration (CHP) engines and to the biomethane upgrading system (BUG). The CHP biogas
conditioning system will perform additional removal of H2S, moisture, and other volatile compounds to meet
engine fuel quality requirements before combustion for power generation. Each CHP engine will be outfitted
with emission controls to meet all requirements of the South Coast Air Quality Management District
(SCAQMD) and Best Available Control Technology (BACT). The Proposed Project will generate up to 5.15
MW of renewable energy, with 3 MW being sold to the electrical grid and 2.15 MW being used to provide
power to the facility. In addition to providing electricity through the combustion of biogas, the CHP system
will produce usable waste heat which will be used in the drying process described below. The efficiency of
the CHP system will be over 80%. The balance of the biogas will be delivered to the BUG, where the biogas
will be conditioned to remove carbon dioxide and any other contaminants to meet pipeline specifications
before injection into the local natural gas distribution system. Southern California Gas Company and Public
Utility Commission Rule 30 govern the biomethane quality and additionally continuous monitoring of the
gas will be done by the gas utility.

3.5.2.5 Dewatering

After digestion of the remaining solids in the digester, the product, known as digestate, will be pumped to
horizontal decanters for dewatering. In the decanter, solids will be separated from the liquids by centrifugal
force and a dewatered cake will be generated. Liquids separated in the decanter, or centrate, will be
collected in a tank and pumped to the wastewater equalization tank prior to treatment.

Dewatered cake from the centrifuges and biosolids from local wastewater treatment facilities received and
stored in the second storage silo will be dried. The dryer will use a combination of on-site sources for
heating, including direct engine exhaust from the CHPs, jacket water recovered from the CHPs, and a
burner that will utilize pyrolysis gas. Biogas and natural gas will be available as backup sources of heat for
drying. Cake in the dryer will be dried from 24% solids to greater than 90 percent solids, with each dryer
rated for 4.95 ton per hour (TPH) of evaporation capacity.

3.5.2.6 Emission Control Systems
Exhaust from the dryers will be treated to meet emission requirements prior to discharge into the

atmosphere. The emission control system will consist of a condenser for removal of solids and cooling of
the exhaust, an acid scrubber for removal of ammonia, a regenerative thermal oxidizer for destruction of

34 Errata to Draft EIR Section 3.0



Rialto Bioenergy Facility Project
Final Environmental Impact Report

volatile organic compounds (VOCSs), and a sulfur oxides (SOx) scrubber for removal of sulfur compounds
before exhaust to the atmosphere. In addition to the dryer exhaust, all foul air from odor control at the site
will be treated in the above emission control system. This uses the foul air as makeup air for the dryer,
minimizing the size of the emission control equipment. The treatment of the dryer exhaust will generate
additional wastewater as the hot dryer exhaust is condensed to remove moisture from the air. This
wastewater will be sent to the wastewater equalization tank.

The Proposed Project includes its own WWTP. The anaerobic digestion process precedes the WWTP and
is creating gas to generate power from the food waste and generates digestate; this is dewatered in the
centrifuges. The centrate from dewatered digestate from the digesters is then treated in the on-site WWTP.

The WWTP will collect all wastewater from the facility for treatment prior to discharge to the Inland Empire
Brine Line (IEBL). The WWTP will consist of an activated sludge basin and solids separation using a clarifier
or membrane system. The plant will reuse a portion of treated wastewater for dilution instead of using
potable or recycled water at the WWTP.

3.5.2.7 Pyrolysis

Dried solids from the dryers will be delivered to a pyrolysis system. In the pyrolysis system, the solids will
be heated to high temperatures in the absence of oxygen, further recovering available energy locked inside
the material. The pyrolysis system will produce three products: 1) a condensable oil which will be fed back
to the digesters, increasing biogas output; 2) a non-condensable gas that will be used to heat the pyrolysis
system and provide additional heat to the dryer; and 3) a char consisting of ash and fixed carbon. All gases
from the pyrolysis will be used to either heat the pyrolysis system or would be burned in the solids dryers.

All gas will be burned in the process and will include a gas conditioning system to remove pollutants. The
pyrolysis system has a storage tank and emergency flare that will operate if needed to ensure proper

disposal of the pyrolysis gas at all times. Char from the second stage will be stored in a silo and will be
trucked from the facility for land application as a soil amendment.

There will be approximately 1,080 wet tons (260 dry tons) per day of material that enter the facility and only
25 tons per day of material leaving by truck. This is over 90 percent reduction in dry mass, with almost
100% reuse of all products. In addition, any wastewater discharged will eventually reach the Orange County
Sanitation District, which currently recycles roughly half of its influent wastewater.

The Proposed Project also includes an emergency backup generator for powering the gas safety equipment
in the event of loss of facility power.

A list of equipment used in the process is summarized in Table 3.3 below. Figure 3.8 depicts the process
flow for the Rialto Bioenergy Facility at a schematic level.

Table 3.3: Major Facility EQuipment

Service / Name: | New (N)/ Existing (E) | Rated Capacity
RECEIVING
Biosolids Receiving Unit #1 (WWTP Cake) E 86 yd®
Biosolids Receiving Unit #2 (Wet Fraction) E 86 yd®
Biosolids Receiving Unit #3 (Wet Fraction & WWTP N 86 vd®
Cake) Y
WWTP Cake Transfer Pump N 60 TPH
Wet Fraction Transfer Pump N 60 TPH
Wet Fraction /WWTP Cake Transfer Pump N 60 TPH
Wet Fraction Storage Silo E 1,125 tons
WWTP Cake Storage Silo E 1,125 tons
PROCESSING
Cake Blend Bin | E 30 yd3

Section 3.0 Errata to Draft EIR 3-5



Rialto Bioenergy Facility Project
Final Environmental Impact Report

Table 3.3: Major Facility EQuipment

Service / Name:

New (N) / Existing (E)

Rated Capacity

HP Biosolids Feed Pump #1 E 60-80 GPM
HP Biosolids Feed Pump #2 E 60-80 GPM
Dynamic Cyclone #1 N 140 GPM
Dynamic Cyclone #2 N 140 GPM
Hydrocyclone N 735 GPM
DIGESTION
Anaerobic Digester #1 + Four Electrical Mixers N 3.5 M GAL
Anaerobic Digester #2 + Four Electrical Mixers N 3.5 M GAL
Three Emergency Flares N 40 MMBTU/hr each, total flare
heat load of 120 MMBTU/hr
Digestate Heat Exchanger #1 N 1,200 kW
Digestate Heat Exchanger #2 N 1,200 kW
DEWATERING
Centrifuge #1 E 240 gpm
Centrifuge #2 E 240 gpm
Bulk Bag Mixing (Polymer Tank Feed) E
Centrifuge Polymer Tank #1 E 750 GAL
Centrifuge Polymer Tank #2 E 750 GAL
Centrifuge Cake Bin (Recycle Bin) E 60 yd®
Centrifuge Centrate Tank E 5,600 GAL
Biosolids Drier #1 N 16.5 MMBTU/hr
Biosolids Drier #2 N 16.5 MMBTU/hr
Pneumatic Transporter Package E
Solids Storage Silo & Loadout E 900 yd?

BIOGAS CONDITIONING

Biogas Upgrading System N 1,400 scfm RNG
Biological H2S Treatment System #1 N 1,900 scfm
Biological H2S Treatment System #2 N 1,900 scfm
H>S Scrubber Vessel N 1,500 scfm
Biogas Compression & Dehumidification System N 1,500 scfm
Glycol Chiller N
Siloxane Scrubber Vessels N 1,500 scfom
CHP Unit #1 N 800 kW
CHP Unit #2 N 800 kW
CHP Unit #3 N 1,550 kW
CHP Unit #4 N 2,000 kwW
Cooling Tower E 43 MMBTU/hr
Cooling Tower E
Cooling Tower E
Biosolids Feed Hopper N
PYROLYSIS
3.2 TPH solids feed
Pyrolysis System N 10.5 MMBTU/hr bur_ner
11,944 SCFM pyrolysis gas

1.1 TPH char
Pyrolysis Oil Tank N 7,300 gallons
Emergency Flare N 27 MMBTU/hr
Pyrolysis Gas Storage Tank N
Char Storage Silo & Loadout N 900 yd?

WASTEWATER TREATMENT

WWTP Buffer Tank N 217,000 GAL
Aeration Basin N
Aeration Blower N
Clarifier N
WAS Buffer Tank N 30,000 GAL

3-6

Errata to Draft EIR

Section 3.0



Rialto Bioenergy Facility Project
Final Environmental Impact Report

Table 3.3: Major Facility EQuipment

Service / Name: | New (N)/ Existing (E) | Rated Capacity

EMISSIONS CONTROL

Ammonia Scrubber N 30,000 CFM
Acid Holding Tank N 5000 GAL
Acid Dosing Tank N

RTO E 30,000 CFM
SOx Scrubber E 30,000 CFM
Caustic Holding Tank N 5000 GAL
Emergency Generator N 500kwW

Figure 3.8: Process Flow Schematic

R | AI.TO Rialto Bioenergy Facility

Process Flow Diagram

& BiOENERGY Pl ildOut
— FaciLity '

Organics Recycling

[33 MMBTU/ br maa ]

RALTD Bi0GAS
upto

. ke
l'—"“ 0
e T 2HTS
TaeareD A (st
oereR 278 20t 04,
[ -
18 TP cuesuo EEESEL n A . 2
Lamen o
L DRYER . A - el
. y
i » Leas
N A rprrv=y s 5.1 wmax]
. e
150
o

WET FRACTION
7L 600 TRY

T007FD

TS
(3.5 w44 )
800 TPD mant]

e e Lo WOTE: The entie contens o this Graming e any refiad docments are and smal
s ¢ - — | prapesty of Anmergia inc_, and shail not e used Bor any commescial o noncomenescial purpose except as
sous oW o fwm & 8 RSy o) B O | ithax cther Py
CONFIDENTIAL ORGANICS FLOW s e p
neame EATOIOMGNGER A0BE  MISON  FROSRESSVE CENTRFUGAL  DIAFRASM  SUDWER [T cmeieg ol soted fecummerts ore probeced n o s ot o of erester deeeiopecd
e TECWTUSE  PUMP  PUMP  CAVITYRUVE  PUMP  DOSNGPUMP ey Rt cupy, ownioad, o r-trit sy ot ofSch deawing o eited documcet,
NOT FOR CONSTRUCTION reerm aresa ot et o

Draft EIR, Section 3.0, Project Description, 3.8.3 Other Required Actions, page 3-23:
3.8.3 Other Required Actions

CEQA Guidelines require that the City, to the extent the information is known, include a list of the agencies
that are expected to use the CEQA document in their decision-making processes, a list of permits and other
approvals required to implement the Proposed Project, and a list of related environmental
review/consultation requirements established by Federal, State, or local law, regulation and/or policy.
Based on the project as proposed, the additional actions that may be required include, but are not limited
to, those outlined below.

Section 3.0 Errata to Draft EIR 3-7



Rialto Bioenergy Facility Project
Final Environmental Impact Report

U.S. Department of Energy: RBF has applied for federal funding from DOE. DOE may reference this
CEQA document during preparation of its NEPA review.

California Energy Commission: The facility will require approval from the California Energy
Commission (CEC) regarding the Proposed Project process and completion timeline to receive
anticipated grant money for the Proposed Project. The CEC also has responsibility of reviewing and
licensing energy facilities in California.

CalRecycle: The facility will require permitting and regulatory oversight of solid waste handling
activities, including composting operations/facilities, in vessel digestion operations and facilities relative

to permitting and inspections. The permitting and regulatory requirements for these operations and
facilities are contained in Title 14, CCR and Title 27, CCR.

Rialto Water Services: The City of Rialto previously issued an Industrial User Wastewater Discharge
Permit #2008-07 to EnerTech. RBF will update this Industrial User Wastewater Discharge Permit
#2008-07 with City of Rialto, Water Services. A Water Quality Management Plan will also be prepared
subject to approval by the City of Rialto.

Santa Ana Regional Water Quality Control Board: An existing storm water plan was previously
approved for the site. RBF has been discharging storm water under the existing storm water plan since
acquisition of the site. The storm water permit will require an update to ensure that the storm water plan
accounts for all flows in the final design of the site. The Proposed Project would include a biosolids

permit with the RWCOB under Code of Federal Regulations Title 40, Part 503 and will be described in

the CSE pursuant to PRC Section 50001(a)(1). Since the project will include compostable material

and/or digestate that will go to land application, this operation will need to be conducted in accordance
with 14 CCR Section 17852(a)(24.5), other regulatory local, state or federal agency requirements.

South Coast Air Quality Management District: RBF will apply to the SCAQMD for an Authority to
Construct (ATC) permit as a facility that will generate regulated airborne emissions; SCAQMD will
authorize construction of new equipment for the facility. The existing permits have been transferred to
RBF. The only new ATC permit will be associated with the proposed digestion and power generation.
RBF already holds a Permit to Operate (PTO) for the existing facility; RBF will require only an update
of that existing permit. The existing PTO authorizes the facility to operate as a regulated emissions
source. The existing PTO will be modified to reflect anticipated emissions from the updated facility, in
accordance with emissions thresholds set in the ATC for the new equipment. RBF must also comply